SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum

=

pectrum

Ref Level 24.40 dém  Offset 440 di Ref Level 24.40 dém  Offset 440 di
Att 30 8 AQT 2 ms @ RBW 10 MHz lo At 30 8 AQT 2 ms @ RBW 10 MHz
(@152 view (@152 view

1E4

1€

(CF 704.0 MHz

Mean Pwr + 20,00 dB

1E4

1€

(CF 704.0 MHz

Mean Pwr + 20.00 dB

Ci y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 20,62 dBm 24,89 dBm 4.27 da 3.01 dB 4.26 dB 4.29 dB 4 dB
I e——
L JL J [ CTTT stk

Date: 7 SEF.2018 18.40.38

Ci y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 21.25 dBm 27.62 dBm 6.37 dB 2.93 d8 4.93 da 6.20 dB
| ———
L JL J [ [T i

Date: 7 SEP.2018 18.41.08

Middle Channel / 1RB

Middle Channel / Full RB

L JL

Date: 7 SEP.2018 18.41.48

L JL

Date: 7 SEP.2018 18.4118

Spectrum i Spectrum i
Ref Level 24.40 com  Offset 440 b Ref Level 24.40 com  Offset 440 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
o
0.0 E 0.0 % g
\
1E- IL 1E- L
1E 1E
f
\ I \
CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 20,55 dem 25,39 dbm 4.84 da 2.9 0B .76 0B .84 0B +.90 0B Trace 1 [ 2100 dem 27,07 dem 5.07 d8 3.04 d8 4.95 dB 5.68 d8 94 d8
l— l—
| BERREEE I ) [ SRR

Highest Channel / 1RB

Highest Channel / Full RB

L JL

Date: 7 SEP.2018 18.41.56

L JL

Date: 7 SEP.2018 184228

Spectrum i Spectrum i
Ref Level 24.40 com  Offset 440 b Ref Level 24.40 com  Offset 440 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
\
0.0 0. X
| s % %
l A ]
1E- - 1E- -
; \
1E 1E \!
i
1
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 1 | D19 | Do |
Trace 1 [ 2100 dem 25,97 dbm 4.97 d8 3.01 08 +.90 6B +.99 0B 4 0B Trace 1 [ 2107 dem 27,63 dbm 5.56 d8 3.04 d8 4.99 da 5.86 d8 5.35 0B
| ——— | ———
[ CTTT [ [T i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al2-3 of 43




ssamonias. FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12 / 10MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Ref Level 24.40 dém  Offset 440 di
Att 30 8 AQT

2 ms @ RBW 10 MHz

Ref Level 24.40 dém  Offset 440 di
lo At 30 8 AQT 2 ms @ RBW 10 MHz

(@152 view

(@152 view

<
0.0 ;
< . <
1€ - 1€ I -
% \ %
i S 5
1€ 1€ “
\
|
. 1 !
CF 704.0 MHz Mean Pwr + 20.00 dB CF 704.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.67 dem 24,98 dbm 5.30 d8 .13 4B 5.25 0B Trace 1 [ 20,28 dem 27,75 dem 7.50 d8 3.13 d8 5.16 d8 5.52 d8 7.16 08
I e—— I e——
~ I 4 ~ 4 -

Date: 7 SEP.2018 195453

Date: 7 SEP.2018 19.58.06

Middle Channel / 1RB

Middle Channel / Full RB

Ref Level 24.40 dém  Offset 440 di
lo At 30 8 AQT 2 ms @ RBW 10 MHz

Ref Level 24.40 dém  Offset 440 di
lo At 30 8 AQT 2 ms @ RBW 10 MHz

(@152 view

(@152 view

CF 707.5 MHz Mean Pwr + 20,00 dB

00

CF 707.5 MHz Mean Pwr + 20.00 dB

G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | | 105 | D19 | Do |
Trace 1 [ 19.51 dbr 25,38 dém 5.86 d8 3.16 08 £.39 dB 5.86 0B 5.88 0B Trace 1 [ 20,04 dbrm 26,98 dbm 5.94 d8 5.07 d8 5.35 d8 5.75 08
— — I e——
L Jl J [ L )i ] SRR e

Date: 7 SEP.2018 195826

Date: 7 SEP.2018 195816

Highest Channel / 1RB

Highest Channel / Full RB

Ref Level 24.40 dém  Offset 440 di

Ref Level 24.40 dém  Offset 440 di

CF 711.0 MHz Mean Pwr + 20,00 dB

lo At 30 8 AQT 2 ms @ RBW 10 MHz lo At 30 8 AQT 2 ms @ RBW 10 MHz
(@152 view (@152 view
e
[
o o

1E4

1€

CF 711.0 MHz Mean Pwr + 20.00 dB

G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pase | | Mean | Peak | crest | | 105 | D19 | Do |
Trace 1 [ 19.37 dem 24,96 dBm 5.60 d8 3.19 6B 5.54 0B Trace 1 [ 20,02 dem 27,07 dbm 7.05 d8 5.19 d8 5.32 d8 5.78 0B
I e—— I e——
L )i J [ L ) SRR e

Date: 7 SEP.2018 19:58.35

Date: 7 SEP.2018 19.58.46

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 1.4MHz| 3MHz | 5MHz | 10MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM 64QAM 64QAM|64QAM 64QAM
Lowest CH | 1.228 | 1.239 | 3.021 | 3.027 | 4.925 | 4875 | 9.83 | 9.81 | 1.234 | 3.003 | 4.885 | 9.81
Middle CH | 1.225 | 1.234 | 3.045 | 3.033 | 4.965  4.845 9.83 | 9.79 | 1.217 | 3.021 | 4.935 | 9.93
Highest CH | 1.225 | 1.225 | 3.033 | 3.021 | 4.865 | 4.875 @ 9.77 | 9.75 | 122 | 3.027 | 4925 | 9.85

TEL : 886-3-327-3456 Page Number 1 A12-5 of 43

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG871722B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

3 pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 30 khz RefLavel 24.40 dbm  OFfset 4.0 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 L M1L1] 16.5a dBm| 20 15.61 aBm)
. IS P 699.88180 MHz T 699.30390 MHZ,
10 d Falsd v hip " 26.00 dB| 10 di e M e 26.00 dB|
Bwe 1.228000000 MHz| 1.239200000 MHz|
0 Q factor \ 569.9] 564.4
J !
T:f 2
15
10 df ] \
-20 di L
'ad \ \
- Fass SVavau Y, ) - WAl
~3rdef Lo T
v
40 d 40d
50 50
60 df 60 df
70 d 70 d
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 699.8818 MHz 16.53 dBm nd@ down 1.228 MH2 M1 699.3839 MHz 15.61 dBm nd@ down 1,2392 MHZ
T 1 599.0846 MHz -9.50 dBm nd8 26.00 dB TL L 699.079 MHz -10.75 dBm n 26.00 dB
T2 1 700.3126 MHz -9.77 dBm Q factor 569.9 T2 1 700.31B2 MHz -10.62 dBm Q factor 564.4
L U J wa L JU J
Date: 7 SEP.2018 17.24.27 Date: 7. SEP.2018 17:24:17

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ectrum pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 30 khz RefLavel 24.40 dbm  OFfset 4.0 ob = RBW 30 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode Auto FFT o Att a0dE SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 T MIL1] 16.62 dbm)| 20 . MI[1] 15.29 abBm|
PR I - 707.68180 MHz Y . ) 707.18390 MHZ]
10d it mid g T 26.00 dB)| 10 di ol L VAA S Sadinaat, T : S 26.00 dB|
Bwe 3\ 1.225200000 MHz| Bwe 1.233600000 MHz|
o J Q factor 577.6 o dB Q factor 573.9
7
T ,}t
10d /’ 10 di ¢
-20 d i -20 d /
-, N ~\ i Pnf A ~
3 dBiny - 308 EWARAYS dha T —
~ ] T
40 d 40d
50 50
60 df 60 df
70 d 70 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.6818 MHz 16.62 dBm nd@ down 1.2252 MH2 M1 707.1B39 MHz 15.29 dBm nd@ down 1.2336 MHZ
T 1 706.8846 MHz -9.52 dBm nd8 26.00 dB TL L 706.6818 MHz -11.00 dam nd8 26,00 d8
T2 1 708.1098 MHz -9.09 dBm Q factor 577.6 T2 1 70B.1154 MHz -10.54 dBm Q factor 573.3

L U J L JU J

Date: 7 SEP.2018 17.23.56 Cate: 7 SEP.2018 17:24:06

Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 24.40 dém  Offset 440 db & RBW 30 kHz Ref Level 24.40 dém  Offset 4.40 dB & RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT I Att 30de SWT 632 ps @ YBW 100 khz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20 m mili] 16.62 dBm| 20 CETEv 15.11 dBm|
P 7 1 715.00910 MHz 715.70840 MHz
10d Fean T T 26.00 dB| 100 P e 26.00 d8|
Bw \ 1.225200000 MHz 1225200000 MHZ]
a J Qfactor Y 583.9) 0 da: Qfactor | 584.2]
10 d ¥l 10 d e
i ) 4
/
-20 df -20 di
A\
) V™ r & e
AT S0
40 di
50 50
50 df &0 d
70 df 70 d
CF 715.3 MHz 1001 pts pan 2.8 MHZ CF 715.9 MHz 1001 pts pan 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 715.0091 MHz 16.62 dBm ndB down 1.2252 MHz ML 715.7084 MHz 15.11 dBm ndB down 12252 MHz
TL 1 714.6846 MHz -9.42 dém ndé 26.00 dB TL 1 714.6B18 MHz -11.16 dém ndé 26.00 d8
T2 1 715.9098 MHz -9.07 dBm Q factor 583.6 T2 1 715.907 MHz -10.76 dém Q factor 584.2
L I ) - L I ) L
Date: 7.SEP.2018 17.23.45 Date: 7.SEP. 2018 17:23:34

TEL : 886-3-327-3456 Page Number 1 A12-6 of 43
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12

3 pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
20 M1[1] 19.15 dBm) 20 M1[1] 16.03 dBm)
N e W 701.51300 MHz | N e, 699.25320 MHZ|
10d ) \ 26.00 dB 10 4 nde \ 26.00 dB
Bwe LY 3.021000000 MHz| Bwe | 3.027000000 MHZ|
o Q factor 32.2 0 dB Q factor \ 0
X
-10d -10 df -
\ Y
-20 d
=]
o N - v o ;
y - < ~ o
il s ]
40 d 40d
50 50
-60 df 60 df
7o d 70 o
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 701.513 MHz 19.15 dBm nd@ down 3.021 MHz M1 699.2532 MHz 16.83 dBm nd@ down 2,027 MHZ
T 1 599.0015 MHz -6.42 dBm nd8 26.00 dB TL L £96.9715 MHz -9.31 dBm n 26,00 d8
T2 1 702.0225 MHz -7.18 dBm Q factor 232.2 T2 1 701.99B5 MHz -9.08 dBm Q factor 231.0
L U J wa L JU J L]
Date: 7 SEP.2018 17:41:11 Date: 7. SEP 2018 17:41:01
ectrum pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
20 M1[1] 17.76 dBm) 20 17.41 dBm)
P S 708.51300 MHz e 706.96050 MHZ]
10d nd 26.00 dB 10 4 / 26.00 dB
] By 2.045000000 MHZ 7 \ 3.033000000 MHZ]
o Q factor 232.7 0 dB [ Q factor A\ 233.1
¥ ™ T2
¥ ¥
10 d -10d
\ 7 1
\ / \
-20 df i -20 di
\ ~ A
e = St =38 F-
40 d 40d
=0 50
-60 df 60 df
-70 df 70 df
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 708.513 MHz 17.76 dBm nd@ down 3.045 MHz M1 1 706.9605 MHz 17.41 dBm nd@ down 2,033 MHZ
T 1 705.9715 MHz -8.13 dBm nd8 26.00 dB TL L 705.9715 MHz -6.58 dBm nd8 26,00 d8
T2 1 709.0165 MHz -8.39 dBm Q factor 232.7 T2 1 709.0045 MHz -8.58 dBm Q factor 233.1
L U J wa L JU J L]
Date: 7 SEP.2018 17.40.40 Date: 7. SEP 2018 17:40:50
Spectrum Spectrum
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
20 M1[1] 18.00 dBm) 20 I M1[1] 16.50 dBm)
o A 714.79970 MHz % - - 713.97650 MHZ]
P P AL P e At P S
100 / nde 26.00 dB 10 di / - Sl Ielhtees 26.00 dB
Bwe 3.033000000 MHZ| J Bwe \ 3.021000000 MHZ|
o I Q factor 235.7 0 dB Q factor 236.3)
rd f
-10d - -10 df L4
i ) /
20d . L -20 di /
/ | i e ™ ~
o — A [V e SN A et o .
40 d 40d
=0 50
-60 df 60 df
70 d 70 d
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 714.7997 MHz 18.00 dBm nd@ down 3.033 MHz M1 713.97B5 MHz 16.50 dBm nd@ down 2.021 MHZ
T 1 712.9835 MHz -7.66 dBm nd8 26.00 dB TL L 712.9655 MHz -9.70 dBm 26,00 d8
T2 1 716.0165 MHz -8.23 dBm Q factor 238.7 T2 1 715.9B65 MHz -9.38 dBm 236.3
L U J wa L JU J L]
Date: 7 SEP.2018 17.4028 Date: 7.SEF 2018 17:40:18

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 o MI[1] 16.29 dbm)| 20 MI[1] 14.81 aBm|
1 A . 700.45100 MHz b 700.91100 MHz
04 e g o] e e Ny 26.00 dB| 10 di AL WA, Sl NPT T 26.00 dB|
! Bwe v 4.925000000 MHz| " Bwe 4.875000000 MHz|
o / Q factor | 142.2 o dB Q factor 143.6}
ho
2 rf
10 d ] ¥ -10d
/ \ /
1\ 20.d =
- - AW NS .
e PN QDE N My
40 d 40d
50 50
60 df -60 di
70 d 70 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 700.451 MHz 16.29 dam nd8 down 4.925 MHz ML 700311 WAz 14.81 dam nd8 down 4.875 MRz
T 1 699.022 MHz -9.41 dBm nd8 26.00 dB TL L 699.032 MHz -11.07 dam n 26,00 d8
T2 1 703.948 MHz .67 dBm Q factor 142.2 T2 1 703.908 MHz -10.96 dBm Q factor 143.6

L I ]

Date: 7 SEP.2018 17.57.56

L U ]

Cate: 7. SEP.2018 17:67:45

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 MI[1] TaBm)| 20 SR EY 14.82 abm|
. 708.20900 MHz . 707.86000 MHZ]
. eSS e, ‘V”\ 26.00 dB| 10 d LA A e A LN o 26.00 dB|
,l Bwe 4.965000000 MHz| ; Bwe 4.845000000 MHz|
o [ q factor \ 142.6) 0 dB: . q factor 146.1]
I ]
10 d -10d
A
\ /
-20 d B -20 d i
" MY - A W, Ll SN
ST S WBQ laenar
40 d 40d
50 50
60 df -60 di
70 d 70 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.208 MHz 15.33 dam nd8 down 4.965 MHz ML 707,86 MHz 14.82 dam nd8 down 4,845 MHZ
T 1 704.873 MHz -11.01 dam nd8 26.00 dB TL L 705.052 MHz -11.41 dm nd8 26,00 d8
T2 1 709.938 MHz -10.77 d8m Q factor 142.6 T2 1 709.898 MHz -10.94 dBm Q factor 146.1

L I ]

Date: 7 SEF.2018 17.57.24

L U ]

DCate: 7. SEP.2018 17:67:34

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 24.40 dém  Offset 440 db & RBW 100 kHz Ref Level 24.40 dém  Offset 4.40 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20 v mili] 16.17 dBm| 20 " mili] 15.82 dBm|
S B } 712.80100 MHzZ| T o 713.15000 MHz
104 o e, AT aY L it 7 - e W 26.00 dB| 104 T AP md VI ot Y e 26.00 dB)|
i Bw \ 4.865000000 MHZ ! Bw \ 4.875000000 MHZ]
a / Q factor 146.5] 0 da: Q factor | 146.3)
J 7 !
10 d - 10 d
{ ‘
20 d 20d i \‘ & e
-~ , ot WML,
S LY y
0B v e
40 df 40 di
50 50
-60 d -60 d
70 df -70 di
CF 713.5 MHz 1001 pts Span 10.0 MHZ CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 712.801 MHz 16.17 dBm ndB down 4.685 MHz ML 713,15 MHz 15.82 dBm ndB down 4,575 MHz
TL 1 711.062 MHz -10.15 dém ndé 26.00 dB TL 1 711.052 MHz -10.35 dém ndé 26.00 d8
T2 1 715.928 MHz -9.51 dBm Q factor 146.5 T2 1 715.528 MHz -10.46 dBm Q factor 146.3

L ) ]

Date: 7.5EP.2018 17.57.13

L I ]

Cate: 7.5EP.2018 17.57.03

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I

Date: 7 SEP.2018 18:14:41

3 pectrum 2
Ref Level 24.40 GBm  Offset +.40 0B w RBW 300 knz Ref Lavel 24.40 GBm  OFfset 4.40 OB = RBW 300 kHZ
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att a0dE SWT  126yus @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 MI[1] 17.06 dbm)| 20 MI[1] 1684 dBm
- 701.1030 MHZ| - - 1010 MHz
I i, Lnn, p, o
100 M ndb 26.00 dB 10 4 T N A Y 26.00 dB)
/ Bwe 0.830000000 MHz| Bwe I\ 0.810000000 MHZ|
o / Q factor | 71.3 . [ Q factor \ 71.7
-10d 3 -10 df — \
\ / \
20 oy ~ ~ _;\,J' \
R P N e A \d
. - N
e
40 d 40 df
S0 50
60 df -60 di
70d 70 df
CF 704.0 MHz 1001 pts Span 20.0 MHz GF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 T 701.108 Mz 17.05 dem nds down 9.83 MHz ML 703,301 MRz 15.84 dBm nds down 9,51 Whz
TL 1 695,005 MHz -9.09 dam ndg 26.00 dB TL L 599,105 MHz -9.19 dam n 26,00 d&
T2 1 708.835 MHz -9.29 dBm Q factor 71.3 T2 1 70B.915 MHz -9.01 dBm Q factor 71.7

J

L U

Cate: 7. SEP.2018 18:14:30

J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum

Ref Level 24.40 dém

Offset 440 db & RBW 300 kHz

pectrum

(=]

Ref Level 24,40 dBm

Offset 4.40 db & RBW 300 kHz

Date: 7.5EP.2018 16:13.58

J

Cate: 7.5EP. 2018 18:13:47

o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il 18.13 dBm| . ™Il 16.01 dBm)
N N 706.0010 MHzZ| F S PN e 705.7820 MHz
100 / v ndB h! 26.00 dB| i e 26.00 dB)
{ Bu \ 9.830000000 MHz Bu 9.790000000 MHz
0 i Q factor | 71.8| Q factor 72.1)
-
J 5
-10 f’ T
L |
P o SR
At =)
40 df 40 d
-50 -50
60 d 60 d
70 d 70 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 706.001 MHz 18.13 dem ndB_down 9.83 MHz ML L 70762 MHZ 16.81 dBm ndB_down 9,79 MHZ
TL 1 702.685 MHz -7.55 dBm nd8 26.00 dB TL L 702,565 MHz -9.43 dBm nd8 26.00 dB
T2 1 712.435 MHz -7.63 dBm qQ factor 718 T2 1 712,355 MHz -9.80 dBm qQ factor 72.1
L U J wa L JU J
Date: 7 SEP.2018 18:14.08 Date: 7.SER 2018 18:14:18
Spectrum Spectrum
Ref Level 24.40 cbm  Offset 440 0B = RBW 300 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20 mifil M 17.25 dBm| 20 18.47 dBm|
- . 714.3970 MHzZ| 1980 MHz
P s e
10d [T ke ndB ~ 26.00 dB| 104 P Dy ¥ 26.00 dB|
] Bw \ 9.770000000 MHZ 7 ©9.750000000 MHz
0 Q factor | 73.1 0 da L Q factor 73.2
¢ v ¥
10 d - 10 di
. L /
20 - = S e
20,489 ~
-a0d
40 df 40 di
50 50
-60 d -60 d
70 df -70 d
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.387 MHz 17.25 dém ndB down 9.77 MHz ML 713,458 MHz 18.47 dBm ndB down 3.75 MHZ
TL 1 706.085 MHz -9.18 dBm nds 26.00 d8 TL L 706. 185 MHz -8.05 dBm nds 26.00 d8
T2 1 715.855 MHz -6.33 dBm Q factor 731 T2 1 715.935 MHz -7.40 dBm Q factor 3
L I - L I

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Date: 7 SEP.2018 184250

J

DCate: 7.SEP.2018 18:43:50

3 pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 30 khz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
= P 0 g
i 599.96570 MHZ| 56780 MHZ,
. - o~ P
10d P, e 26.00 dB 10 di e Rl T 26.00 dB
1.233600000 MHZ| { Bwe 3.003000000 MHZ|
a | Qfacter 567.4) 0da { Q facter 3
Ty 4 i P
10 d 7 -10 i
-20 df ’J e -I -
I v L . -~ A R e R
Por : v
40 d 40d
50 50
60 df -60 di
70 d 70 d
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 699.9657 MHz 13.61 dBm nd@ down 1.2336 MH2 M1 700.6678 MHz 16.29 dBm nd@ down 2,003 MHZ
T 1 599.075 MHz -12.17 dbm nd8 26.00 dB TL L £99,0075 MHz -9.70 dBm n 26,00 d8
T2 1 700.3126 MHz -12.70 dém Q factor 567.4 T2 1 702.0105 MHz -9.92 dBm Q factor 233.3
L it - L )

J

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Date: 7 SEP.2018 18.43:11

J

Cate: 7. SEP.2018 18:44:15

ectrum pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 30 khz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 TETEY] 16.21 dBm) 20 M1[1] " 16.19 dBm)
i x 707.73500 MHz , 708.61490 MHZ]
100 PN SAYay WAL MR 26.00 dB)| 10 di T N ] 26.00 dB
Bwe 1.216B800000 MHz| { Bwe 3.021000000 MHZ|
a Q factor 581.6] 0 des [ Q factor 234.6
T 3
-10d ¥ -10 df ]
20d I X /
/ Y v
. S | , -
70 B = 7 -
40 d 40d
50 50
60 df -60 di
70 d 70 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.735 MHz 16.21 dBm nd@ down 1.2168 MH2 M1 1 70B.6149 MHz 16.19 dBm nd@ down 2.021 MHZ
T 1 706.8986 MHz -9.50 dBm nd8 26.00 dB TL L 706.0015 MHz -9.46 dBm nd8 26.00 dB
T2 1 708.1154 MHz -9.86 dBm Q factor 581.6 T2 1 709.0225 MHz -10.00 d8m Q factor 234.6
L U wa L JU

J

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

Spectrum

Spectrum

(=]

Date: 7.5EP.2018 16.43.32

J

Cate: 7.5EP.2018 16:44:36

Ref Level 24.40 dém  Offset 440 db & RBW 30 kHz Ref Level 24.40 dém  Offset 4.40 dB & RBW 100 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20 mil1] 14.99 dém| 20 v mili] 16.06 dBm|
715.49020 MHzZ| A - 713.54700 MHz
ST e, 26.00 dB P ] e e tate e N 26.00 dB
10d £ \ 10
/ Bw 1219600000 MHz J Bw 3.027000000 MHz
a Qfactor | 586.7 0 da: Q factor 235.7
) 2 {
od 7 + -10 di /
/ \ / 4
-20d 4 . %
L. ~ I~
P . e SN ] / S R
40 df 40 di
50 50
-60 d -60 d
70 d -70 di
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 715.4802 MHz 14.99 dBm ndB down 1.2186 MHz ML 713.547 MHz 16.08 dBm ndB down 3.027 MHz
TL 1 714.693 MHz -11.31 dém ndé 26.00 dB T1 1 712.9955 MHz -10.04 dBm nds 26.00 da
T2 1 715.9126 MHz -10.68 dém Q factor 585.7 T2 1 716.0225 MHz -10.19 dém Q factor 235.
L I ] L )i ]

J

TEL : 886-3-327-3456

FAX . 886-3-328

-4978

Page Number

1 A12-10 of 43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Date: 7 SEP.2018 18.44.58

3 pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 M1 14.39 dBm) 20 " M1[1] 15.64 dBm)
702.69900 MHz 3 P P ) 701.5620 MHz,
10 d J P AL AV S u’cm‘\,,—w' "y 26.00 dB| 10 di g R VB e, 26.00 dB)
I Bwe 4.885000000 MHz| | Bwe A 0.810000000 MHZ|
0 | Q factor 143.8 0 des { Q factor 71.5)
. /
-10d + -10d ¢
/
-20 df -20 di
g I . A N e ™
50 d o] b
40 d 40d
=0 50
60 df -60 di
70 d 70 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 702.593 MHz 14,39 dam nd8 down 4.885 MHz ML 701562 MHz 15.64 dam nd8 down 9.81 WHz
T 1 599.082 MHz -11.49 dam nd8 26.00 dB TL L 699.125 MHz -10.51 dbm n 26,00 d8
T2 1 703.968 MHz -11.95 dam Q factor 143.8 T2 1 70B.935 MHz -10.77 d8m Q factor 71.5
L U J wa L JU

Cate: 7 SEP 2018

J

18:46:01

Middle Channel / 5MHz / 64QAM

Middle Channel /10MHz / 64QAM

I

Date: 7 SEP.2018 184518

L J

ectrum pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 MI[1] 14.869 dbm)| 20 L MI1] 16.43 dBm
F 705.46200 MHz L X 708.7790 MHz,
10d i Qe nhn e AN, 26.00 dB| 10 di Pl I ¥ EVALRSTN AVl - A 26.00 dB|
7 Bu \ 4.935000000 MHz| J/ Bu 9.930000000 MHz
o i q factor \ 143.0 o dB Q factor 71.4
4 b T}
-10 df L3 10 d ¥
T
\ {
20 df =
i 1 7 o
A\~ / Rt S
A bnf L e, A T ~
A0 ey
40 d 40d
50 50
60 df -60 di
70 d 70 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 705,482 MHz 14,89 dam nd8 down 4.935 MHz ML L FDE.779 MHz 16.43 dam nd8 down 9,93 WHz
T 1 705.012 MHz -10.80 dBm nd8 26.00 dB TL L 702.545 MHz -9.31 dBm nd8 26,00 d8
T2 1 709.948 MHz -10.79 dém Q factor 143.0 T2 1 712.475 MHz -9.81 dBm Q factor 71.4

U

Cate: 7 SEP 2018

J

18:46:22

Highest Channel /5SMHz / 64QAM

Highest Channel /10MHz / 64QAM

Spectrum Spectrum
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 M1[1] 3.9 dBm)| 20 M1[1] 15.20 dBm)
711.50200 MHzZ| 712.2390 MHz
10 d e o T WL S 26.00 dB| 10 di Yok e \ 26.00 dB|
Bu ! 4.925000000 MHz I Bu | 9.850000000 MHz
o J Q factor 144.5 0 de L Q factor \ 72.3
- i e
-10d + 10 df ].t .i
-20 df /‘ -20 di T - =
o A e
B - 30d
40 df 40 d
-50 -50
60 df -60 di
70 d 70 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 711.502 MHz 13.93 dam nd8 down 4.925 MHz ML L 712,239 MHz 15.29 dBm ndB_down 9,85 MHZ
TL 1 711.042 MHz -11,90 dbm nd8 26.00 dB TL L 706.085 MHz -11.15 dbm n 26.00 dB
T2 1 715.968 MHz -12.16 dBm Q factor 144.5 T2 1 715.935 MHz -10.86 dBm Q factor 72.3
—
L U J wa L JU J
Date: 7 SEP.2018 18:45.40 Date: 7 SEF 2018 18:46:44

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 1.4MHz| 3MHz | 5MHz | 10MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM 64QAM 64QAM|64QAM 64QAM
LowestCH | 1.08 | 1.09 | 271 | 273 | 449 | 449 | 903 | 903 | 1.09 | 272 | 447 | 9.03
Middle CH 11 | 1.09 | 271 | 271 | 45 | 451 | 9.03 | 9.07 | 1.09 | 272 | 45 | 9.03
HighestCH | 1.09 | 1.08 | 271 | 272 | 449 | 45 | 901 | 899 | 1.09 | 272 | 4.49 | 9.01
TEL : 886-3-327-3456 Page Number 1 Al12-12 of 43

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel /

1.4MHz / 16QAM

(=]

Ref Level 24.40 dem  Offset 4,40 db &« RBW
lo Att 0ds SWT

30 kHz

pectrum

(=]

Ref Level 24.40 dém  Offset 4.40 dB & RBW 30 kHz

63.2 45 @ VBW 100khz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 | 16.20 dBm)| 20 15.00 dBm
Lo A P 699.90700 MHz 699.30670 MHZ,
R, LY .
100 ; 1.082517483 MHz 10 di 1.090909091 MHz
|
o - X 0 des 7
4 \
-10d - -10 di
\
20 df II
[ b A o,
e AP, g oy — s el VeV
40 df 40 d
-50 -50
60 df -60 di
70 d 70 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 599,307 MHz 16.28 dam ML 599.3867 MHz 15.80 dBm
TL 1 599.15734 MHz 10.10 dBm Oce Bw 1.082517483 MHz TL L 699.15175 MHz 8.90 dBm Oce Bw 1.090909091 MHz
T2 1 700.23986 MHz 10.52 dBm T2 1 700.24266 MHz 9.54 dBm

L I ]

Date: 7 SEP.2018 17.22:30

L U

Cate: 7 SEP.2018 17:22.41

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 30 khz RefLavel 24.40 dbm  OFfset 4.0 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 M1[1] 16.62 dBm) 20 | M1[1] 16.26 dBm)|
I PP o 2 707.92940 MHZ| B B 707.50980 MHz
10d e CEdc v ‘Jv 1.096503497 MHz 10 di s ‘-’-"-anhw"‘"‘\,-( 1.085314685 MHz
o 0 dés
/ \ !
10 d i -10 di .
/ | {
20 / \ a / \
-20 20
i v T
- L Y e "\
e ey A 3 el \ - E—
= L N YR b FAT sty
40 df 40 d
=0 -50
60 d 60 d
70 d 70 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 707.3204 MHz 16.62 dBm ML 7073098 MHz 16.26 dBm
TL 1 705.94895 MHz 9.46 dBm Oce Bw 1.096503497 MHz TL L 706.95734 MHz 8.54 dBm Oce Bw 1.085314685 MHz
T2 1 708.04545 MHz 10.77 dBm T2 1 70B.04266 MHz 10.11 d8m
L U J wa L JU J
Date: 7. SEP.2018 17.:23.02 Date: 7.SER 2018 17:22:62
Spectrum Spectrum
Ref Level 24.40 cbm  Offset 440 0B = RBW 30 khz RefLavel 24.40 dbm  OFfset 4.0 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20 I mili] 16.6a dBm| 20 mili] 15.75 dBm|
P A . 715.25240 MHzZ| . ) . 715.21890 MHz
104 LA pnend VY el \ﬂ(— 1.088111888 MHz 104 e dns “‘JMlsu"*”k" 1.082517483 MHz
o 0 e
/ \
d I \ i
10 10
J’ v
|
-20 df + -20 di
Ji il | AN A
- o/ \ g o AATka 1AM
s~ — v =30 e
40 df 40 di
50 50
-60 o -e0d
70 d -70 d
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 715.2524 MHz 16.63 dBm ML 715.2189 MHz 15.75 dém
TL 1 714.75455 MHz 9.71 dm Occ 8w 1.088111888 MHz TL L 714.76014 MHz 9.19 dém Occ 8w 1.082517483 MHz
T2 1 715.84266 MHz 9.62 dBm T2 1 715.04266 MHz 9.68 dBm

L ) ]

Date: 7.5EP.2018 17.23.13

L I

Cate: 7.5EP.2018 17:23:24

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-13 of 43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

3 pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 M1[1] x 19.52 dBm) 20 M1[1] 17.41 dBm)
L T . 701.50700 MHz I, A e 699.51700 MHz|
10 ¢ ¥ 2.709290709 MHz 10 di VT Y occew v 2.733266733 MHZ
., ] |
: hY
o 0 da: -
/ \
-10d -10 di !
/ !
/ kY
0 d o m o 1 =
TP P A R e -
Pacy v [ - - e P
-30 -30
40 df 40 d
-50 -50
60 df -60 di
70 d 70 di
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 701.507 MHz 19,52 dam ML 599,517 MHz 17.41 dam
TL 1 599.14535 MHz 11.45 dBm Oce Bw 2.709250709 MHz TL L 699.13337 MHz 10.67 dBm Oce Bw 2.733266733 MHz
T2 1 701.85465 MHz 12.57 dam T2 1 701.86663 MHZ 11.14 dBm

L I ]

Date: 7 SEF.2018 17.39:14

U ]

Cate: 7. SEP.2018 17:39:26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum pectrum 2
Ref Level 24.40 GBm  Offset +.40 0B = RBW 100 knz Ref Lavel 24.40 GBm  OFfset 4.40 OB = RBW 100 kHZ
o Att 30de SWT  19ps @ VBW 300kHz  Moede Auto FFT o Att a0 dE SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
20 = MIL1] 16.91 dbm| 2 T MIL1] 17.20 aBm|
T N P . - 707.85360 MHz N } i - 707.15230 MHz
I ~/ P v S BV 2
10d y oce \ 2.709290709 MHz 10 d kil ‘EM:\:\H"I“F“V\ 2.709290709 MHZ
! [ \
o /' \ 0 da T
10d / -10 df f
/ | ]
d f L 20 df
20 7 20 . Ly
L. = A
o / AN soden: A
40 d 40 df
S0 50
60 d -60 d
70d 70 df
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 T 707.8536 MRz 15.91 dem ML T 707.1523 MHz 17.20 dem
TL 1 706.14535 MHz 11.30 dém Oce Bw 2.709250709 MHz TL L 706.15135 MHz 11.09 dam Oce Bw 2.709290708 MHz
T2 1 708.85465 MHz 11.53 dam T2 1 708.86064 MHz 10.80 dem

L it J -

Date: 7 SEP.2018 17.39.46

U ]

Cate: 7 SEP.2018 17:39:36

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum Spectrum
Ref Level 24.40 dém  Offset 440 db & RBW 100 kHz Ref Level 24.40 dém  Offset 4.40 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ys @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20 i1l 18.1a dém| 20 qlﬁ mili] 16.48 dBm|
- -~ 715.03950 MHzZ| 713.31320 MHz
TiA et e - pOY S e T 2
10 d 4 - Oce Bw 2.709290709 MHZ, “Bec e Y 2.721278721 MHz
o
]
10 d -
J
-20d
- [ . R Py P
30 ey \
40 df 40 di
50 50
-60 d -60 d
70 df -70 di
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 715.0385 MHz 18.13 dBm ML 713.3132 MHz 16.48 dBm
T1 1 713.13936 MHz 10.76 dBm oce Bw 2.709290709 MHz T1 1 713.13337 MHz 10.85 dBm oce Bw 2.721278721 MHZ
T2 1 715.84865 MHz 10.77 dBm T2 1 715.65465 MHz 10.43 dBm

L ) ]

Date: 7.5EP.2018 17.39.57

I ]

Cate: 7.5EP.2018 17.40:08

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-14 of 43



ssamonias. FCC RADIO TEST REPORT Report No. : FG871722B

LTE Band 12

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 M1[1] 16.37 dBm) 20 - M1[1] 14.70 dBm)
N . . 701.79000 MHz 3 . 700.70100 MHZ]
10d e Vi AP narfh «'\'V‘.al 4.485514486 MHz| 10 o Tk AT AR LAYA e dead N Sy TEL 4.485514486 MHz
1 / \
o + T 0 d8: +
/ \ / \
/ \ / |
-10d -lod ] \
[ |
204 J
A A N .
T el Aon . " M e -
20 - ~ M .
40 d 40d
50 50
60 df -60 di
70 d 70 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 701.79 MHz 16.37 dam ML L 700.701 WAz 14,70 dam
T 1 £99.25225 MHz 10.60 dBm Oce Bw 4,485514456 MHz TL L 699.25225 MHz 10.11 cBm Oce Bw 4.485514486 MHz
T2 1 703.73776 MHz 11.21 dom T2 1 703.73776 MHZ 9.54 dam
L U J L JU J
Date: 7 SEP.2018 17.55.58

Cate: 7 SEP.2018 17:56:09

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 TN 15.46 dBm) 20 FECETEY 15.19 dBm)
. X e T2 708.40900 MHz ¥ 707.96000 MHz
100 e e T A e SO B \f“T 4495504496 MHz 10 o o A AN mn‘“*erum’)\-“v“-‘!\ 5494505 MHz|
f \ T
o 7 0 d&
/ \ /
10 df l{ \ 10 df "
20 df l\ 20 df \l\
5 e At Lt B W A o . o e
40 d 40d
50 50
60 df -60 di
70 d 70 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.408 MHz 15.46 dam ML 707,96 MHz 15.19 dam
T 1 705.25225 MHz 10.30 dBm Oce Bw 4,495504496 MHz TL L 705.25225 MHz 10.66 dBm Oce Bw 4,505494505 MHz
T2 1 709.74775 MHz 10.78 dam T2 1 709. 75774 MHZ 8.79 dam
L U J wa L JU J
Date: 7 SEP.2018 17.56:31

Cate: 7 SEP.2018 17:56:20

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 24.40 dém  Offset 440 db & RBW 100 kHz Ref Level 24.40 dém  Offset 4.40 dB & RBW 100 kHz
o Att 30de SWT  18us @ VBW 300kHz Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20 mili] 15.20 dBm| 20 mili] 13.98 dBm|
714.19900 MHzZ| i 713.43000 MHz
10d ¥ AN Pt per ] m\mﬂ-ﬂw\/“‘i 4.485514486 MHz 104 \"\ YA Sl N PrvEer B 4.495504496 MHz|
{ \ !
o ; L 0 e 7
! \
10 . L 04 F
\ 7 T
! \ / \
20 d
P | B
N e L./V) T S i et AW AR
40 df 40 di
50 50
-60 d -60 d
70 df -70 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.180 MHz 15.20 dBm ML 713.43 MHz 13.98 dBm
TL 1 711.25225 MHz 10.24 dBm oce Bw 4.485514486 MHz T1 1 711.25225 MHzZ 11.27 dBm oce Bw 4. 495504496 MHZ
T2 1 715.73776 MHz 10.98 dBm T2 1 715.74775 MHz 9.45 dbm
L I ) L I ) -
Date: 7.SEP.2018 17.56.41

Cate: 7.5EP.2018 17.56:52
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 300 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att a0dE SWT  126yus @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 MI[1] 17.13 dbm)| 20 Iy ) 16 \.w aBm
N R N = 700.2440 MHz N 702.4020 MHz,
10 ¢ K occliw ¥ Y 9.030969031 MHz 10 di ) 9.030969031 MHz
/ ‘\ Il
o 0 d&
/ 1 T
1
-10d - | -10 df -
f \ \
o A WAL e P o A A
=30 di 30 de
40 d 40d
50 50
60 df -60 di
70 d 70 d
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 700.244 MHz 17.13 dam ML 702.402 WAz 16.89 dam
T 1 599.4845 MHz 11.73 dBm Oce Bw 9.030965031 MHz TL L £99,4845 MHz 10.64 dBm Oce Bw 9.030969031 MHz
T2 1 708.5158 MHz 11.78 dam T2 1 70B.5155 MHz 10.66 dam

L I ]

Date: 7 SEP.2018 181243

L U ]

DCate: 7.SEP.2018 18:12:54

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum 2

Ref Level 24.40 dém  Offset 440 db & RBW 300 kHz Ref Level 24.40 dém  Offset 4.40 dB & RBW 300 kHz

o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
2“ 704,9290 Mg ® 4 04,6430 it
L T ey -H2a0 Mz et G0 Mz
10 ¢ P - occ'Byi ¥ 9.030969031 MHz 10 di = 9.070929071 MHz
{ L !
o : 0 dés
| !
/
-10d . 10d f \
/ / \
20 d ~— = -0 d :

EANpEN, SR ~ oS Ny v e
and 30 d -
40 df 40 d
-50 -50
60 d 60 d
70 d 70 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz

Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 704.923 MHz 17.25 dBm M1 1 704.643 MHZ 16.08 dBm
TL 1 702.9545 MHz 11.33 dBm Occ Bw 9.030955031 MHz TL L 702.9645 MHz 11.39 dBm Occ Bw 9.070929071 MHz
T2 1 711.9955 MHz 11.85 dBm T2/ 1 712.0355 MHz 10.99 dBm
L U J wa L JU J
Date: 7 SEP.2018 1811315 Date: 7.SER 2018 18:12:05
Spectrum Spectrum
Ref Level 24.40 dém  Offset 440 db & RBW 300 kHz Ref Level 24.40 dém  Offset 4.40 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 18.58 dBm| Wi mifi]
20 20
A 712.4790 MHz X
A U™ T - A —_— Mo
104 Y ot 0.010080011 MHZ, 100 e oot v £.091008091 MH_Z|
7 | / |
[ il { \
o T 0 e
/ ! \
10 d I -10d T ;
- e 1~ .
-20 dem=—=r7 = =z =20 dmm = ——
-a0d -0 d
40 df 40 di
50 50
-60 o -e0d
70 df -70 d
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |

ML 1 712.478 MHz 18.38 dBm ML 711,639 MHz 16.63 dBm

T1 1 706.5245 MHz 10.54 dBm oce Bw 9.010989011 MHz T1 1 706.4845 MHz 9.90 dBm oce Bw 8.991008991 MHZ

T2 1 715.5355 MHz 11.39 dBm T2 1 715.4755 MHz 9.81 dbm

L ) ]

Date: 7.5EP.2018 16.13.26

L I ]

Cate: 7.5EP.2018 18:13:37
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ssamonias. FCC RADIO TEST REPORT Report No. : FG871722B

LTE Band 12

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

3 pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 30 khz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 16.11 dBm N 15.42 dBm)|
R 699.92940 MHz i Jx] 700.38010 MHZ]
10 d Lonp " Nrrnin o 1085314685 MHz el - 2.715284715 MHz
o I
\
10 d )
20 d \ \L\
N ., . o N
i dent ~ — -
40 d 40d
50 50
60 df 60 df
70 d 70 d
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 699.9234 MHz 16.11 dam ML 700.3801 MHz 15.42 dam
T 1 599.15455 MHz 7.34 dBm Oce Bw 1.085314685 MHz TL L 699.14535 MHz 10.28 dBm Oce Bw 2.715284715 MHz
T2 1 700.23985 MHz 8.47 dam T2 1 701.86064 MHZ 11.40 dam
L it ] L ) ]
Date: 7 SEP.2018 18:42:38 Date: 7 SEF 2018 18:43:43

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

ectrum pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 30 khz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode Auto FFT o Att a0de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 BUTEY 14.27 dbm)| 20 m MI[1] 16.19 dBm
X 707.66740 MHz s AN . 707.40410 MHZ]
10 ¢ ARTLAT NN “u"\@':v.\ﬂ\‘h/"-'(ﬁ' 1.093706294 MHz 10 di ® A M T Lamevadie S At -3 : (TRAART 2.721278721 MHg|
/
o 0 d&
\ /
10 d 10 df /
\ /
20 d T -20d v
‘.‘J L -~ '/ "- ~ ey ™~
e S B —— . “Strden e -
40 d 40d
=0 50
60 df 60 df
70d 70 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.6874 MHz 14,27 dBm ML L 07,4041 MHz 16.19 dam
T 1 706.95175 MHz 8.35 dam Oce Bw 1.093706294 MHz TL L 706.14535 MHz 10.22 dém Oce Bw 2.721278721 MHz
T2 1 708.04545 MHz 7.17 dam T2 1 708.86663 MHZ 10.21 dam
L it ] - L ) ]
Date: 7 SEP.2018 18:43.01 Date: 7 SEF.2018 18:44:04
Spectrum Spectrum
Ref Level 24.40 cbm  Offset 440 0B = RBW 30 khz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode Auto FFT o Att a0de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
o0 TS 14.74 dBm) 20 MiL1] 15.21 dBm)

718 70 MHz % 710

57690 MHz

. S

10d | YAV, 1.088111888 MHz 104 T R T 2.7152B4715 MHZ|
| |
o £ 0 e 1 +
o \ 104 / !
/ \\
-20d =
L~ N AT M N
PN AW LW AT A
40 df 40 di
50 50
50 df &0 d
70 df 70 d
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 715.5657 MHz 14.74 dBm ML 713.5769 MHz 15.21 dBm
TL 1 714.75175 MHz 7.78 dBm Oce Bw 1.088111888 MHz TL 1 713.14535 MHz 9.41 dém Oce Bw 2.7152B4715 MH2z
T2 1 715.83985 MHz 9.17 dbm T2 1 71566064 MHz 9.97 dbm
L I ) L I ) -
Date: 7.SEP.2018 16.43.22 Date: 7.SEP. 2018 18:44:26
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ssamonias. FCC RADIO TEST REPORT Report No. : FG871722B

LTE Band 12

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att a0dE SWT  126yus @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 14.54 dBm 20 15.80 dBm)|
- 702.08900 MHz " X 702.9610 MHz,
10 ¢ AV=ATS BV PN 4.465534466 MHz 10 di i M 9.030969031 MHZ
| J
o T 0 d& 7 T
{ f \
10 d - 10d /
| 1
/ \ If |
-20 d -
P [ e
;g‘éw&f ol NS A A T
40 d 40d
=0 50
60 df -60 di
70 d 70 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 702.089 MHz 14,54 dam ML 702,981 MHz 15.80 dsm
T 1 £99.25225 MHz 8.32 dBm Oce Bw 4,455534456 MHz TL L £99,4845 MHz 10.26 dBm Oce Bw 9.030969031 MHz
T2 1 703.71778 MHz 7.91 darm T2 1 70B.5155 MHz 9.69 dam

L I ]

Date: 7 SEP.2018 18:44.47

L U ]

Cate: 7 SEP.2018 18:45:51

Middle Channel / 5MHz / 64QAM Middle Channel /10MHz / 64QAM

ectrum pectrum 2
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1[1] 14.20 dBm) RN 15.22 dBm)
20 “ 20
1 709.06800 MHZ| | N x : 709.1780 MHz|
10 ¢ \ e AN, st '\,,i 4.405504406 MHz 10 di S o S SRR 0.030969031 MHZ|
o l‘ 0 d&
\ |
-10 -iod
\ {
204 \ 204 |
| g Ny ] N P
\n, . ~ Al .
A0 LTAN SNETAY N g
0 e -
40 d 40d
50 50
60 df -60 di
70 d 70 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709,068 MHz 14,20 dBm ML 709.178 MHz 15.22 dam
T 1 705.25225 MHz 9.37 dBm Oce Bw 4,495504496 MHz TL L 702.9845 MHz 9.94 dBm Oce Bw 9.030969031 MHz
T2 1 709.74775 MHz 8.94 dam T2 1 7120155 MHz 9.75 dam
L U J wa L JU

Date: 7 SEP.2018 18.45.08 Cate: 7. SEP.2018 18:46:12

Highest Channel /5SMHz / 64QAM Highest Channel /10MHz / 64QAM

Spectrum Spectrum
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att a0dE SWT  126yus @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 : MI[1] 14.25 dbm)| 20 T MI[1] 1628 dBm
1 N 712.36100 MHz . 710.1410 MHz,
. LT PP A OB B 4.485514486 MHz 10 4 TJ! - SEH ©.010989011 MHZ]
o 7 0 dé: -
/ {
10 df z 10 df 1
0 / \ ] / \ .
- T VY NS o T .
o A ) - -
Lot e
40 d 40d
50 50
60 df -60 di
70 d 70 d
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 712.381 MHz 14,25 dam ML L 710.141 WAz 16.28 dam
T 1 71126224 MHz .07 dBm Oce Bw 4,485514456 MHz TL L 706.4845 MHz 9.29 dBm Oce Bw 9.010969011 MHz
T2 1 715.74775 MHz 9.41 dam T2 1 15,4955 MHz 9.13 dam
—
L it ] L )

Date: 7 SEP.2018 18.45:30 Cate: 7. SEP.2018 18:46:33
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Conducted Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12/

1.4MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

spectrum x| spectrum
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep Ref Level 2240 dém  Offset 4.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 avgPwr
heek £ A L SPURIRIECHBEKABS
Line _$PURIOUS_J INE_ABS PABS / \ Line 'I—'IIR,[]\\I. INE_ABS, PABS
10 dBm } ! 10 dBm f
|
0d 1 0dBm f
-10 dém k -10 dBm
SPURIOUS_LINE_ABS_ 1 }j
20 dBm ',l\ -20 dem ,J'"
-30 dBm s \ -30 dBmy
-40 dBm s 40 dB =
/ | \
50 dem J S0.4pm
L ) \
o] i
0 dBm — o= 50 dBm =
R PR S s R m R -
70 dém -70 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS | | | | Spurious Emissions
Range Lo Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeu | RBW | Frequenc | _Powerabs |  ALimit
620.000 MHz 698,900 MHz 100,000 kHz 69887777 MHz -26.47 dBm -12.47 de 714.000 MHz E%ﬁ%mz 100,000 kHz Tgﬁ; MHz 21.67 dbm —EIWI
698.900 MHz 599.000 MHz 30.000 kHz 508.99815 MHz -28.77 dBm -15.77 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00165 MHz 3016 dBm 1716 db
599.000 Mz /01,000 MHz 100.000 kHz £99.27073 MHz 21.29 dBm -8.71 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.13112 MHz -28.06 dBm -15.06 dB
T
) i )

Date: 7. SEP 2018 17:32:15

Date: 7. SEP 2018 17:37:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep RefLevel 22.40 dém  Offset 4.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
hect : | SPURIRWECHIEKABS
Line _$PURIOUS_} INE_ABS PABS L irlP‘ sPURIOLS INE_ABS PASS
10 dBm { hd Ml 10 dBrry T
od 1 \ 0 dem- \
10 dem ‘
SPURIOUS_LINE ABS_ |
20 dem ‘
-30 dBm
o i
N 1 N
-40 dem -40 dBm
/s \
[
-50 dém -50 dBm
I .
-60 dem -60 dBm
. T e
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeu RBW | Fraguenc | _Powerabs |  Alimit
590.000 MHz £98.900 MHz 100.000 kHz 698.88666 MHz -29.74 dém -16.74 d 714.000 MHZ Esﬁ%lﬂz 100.000 kHz Tﬂﬁ MAz 12.73 dBm -mwl
598.900 MHz 699,000 MHz 30.000 kHz 698,99386 MHz -32.54 dBm -19.54 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00455 MHe 3410 dom 21105
599.000 MHz 701.000 MHz 100.000 kHz £99.26074 MHz 13.67 dBm -16.33 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 WMHz -30.92 dBm -17.92 dp
Y
) i )

Date: 7.SEP.2018 17.33.23

Date: 7.8EP.2018 17.36.48
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG871722B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep Ref Level 2240 dém  Offset 4.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 avgPwr
heek £ A L SPURIRIECHBEKABS
Line _$PURIOUS_J INE_ABS PABS /\ Line 'I—'IIRr[]ﬂll. INE_ABS, PABS
10 dBm f \ 10 dBm / |
od ‘ | 0 dem { ¥‘
-10 dem A -10 dém 1
SPURIOUS_LINE_ABS_ \ J
-20 dBm “\ -a0 dem FJ
-30 dBm ’/,)u ’
-40 dBm v
s
50 dem J""
_rpv"""" [
0 dBm — -60 dem
A P i R R S ] B
70 dém -70 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
690.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -24.36 dBm -11.36 dB 714.000 MHz E%ﬁ%mz 100.000 kAHz n_?ﬂg MHz 21.01 dBm -EIWI
698.900 MHz 599.000 MHz 30.000 kHz 508.99555 MHz -22.35 dBm -9.55 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00415 MHz 29 33 dBm 1633 d
599.000 Mz /01,000 MHz 100.000 kHz £99.24575 MHz 20.83 dBm -9.17 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -27.02 dBm -14.02 dB
T
) i )

Date: 7. SEP 2018 17:31:07

Date: 7. SEP 2018 17:39:04

Lowest Band Edge /Full RB

Highest Band Edge /Full RB

] um L
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep RefLevel 22.40 dém  Offset 4.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPUBIRHWECHBIERABS . £
Line _$PURIOUS_} INE_ABS PABS Line sPURIOUS INE_ABS PASS
10 dBm i “"“\\ 10 dpm Ay
J [ \
0 { 1 0 dBm
|
10 dem | -10 UBL
SPURIOUS_LINE ABS_ J \
-20 dem: ‘ \L -20 dgm
-30 dBm - "N i m H"
.”'/l‘ T
40 dBm s 40 dBm =
50 dem " 50 dem
-
-60 dam — = -60 dBm
SRS FEUINIII B e |
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||[Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.88666 MHz -27.90 dém -14.00 d& 714.000 MHZ Esﬁ%lﬂz 100.000 kHz TI_?E; MAz 12.98 dBm -1?WI
598.900 MHz 699,000 MHz 30.000 kHz 69892752 MHz -31.60 dBm -18.60 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 04520 MHe 35 24 dom ~15.24 db
599.000 MHz 701.000 MHz 100.000 kHz £99.57043 MHz 12.70 dBm -17.30 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.78 dbm -15.78 db

]" 1

Date: 7.SEP.2018 17.34:31

i

Date: 7.8EP.2018 17:35.40

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.40 dBm  Offset 4.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2240 dém  Offset 4.40 dg
SGL Count 100/100

Mode Auto Sweep

]" 1

Date: 7 SEP 2018 17:49:00

i

Date: 7. SEP 2018 17:54:40

@1 AvgPwr (@1 cvgPwr
heek T ’\\ | SPURIAHIGCHBEKABS L

Line _$PURIOUS_LINE_ABS PABS ||/ 'l Line _$PURIOUS I“l\ ABS, PASS
10 dem ( l 10 dBm [ \
od } 0 dBm f
-10 dem K -10 dBm
SPURIOUS_LINE_ABS_
-20 dBm -20 dem
-30 dBm ‘1"‘ A 30 derm -

A L | 1 AR
-40 dBm Al U e J )
N M T A n
A I
-50 dBm 50
i L
NP>, L A
- \ . - \
60 E‘E"’m — [ — — 60 dBm e
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||| Start 713.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS ‘ [ | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit

650.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -25.63 dBm -12.63 d& 713.000 MHz ﬁsﬁﬁmz 100.000 kHz n—;‘m MHz 21.60 dBm -EWI

698,500 MHz 599,000 MHz 30.000 kHz 698.99855 MHz -18.83 dBm -5.83 dB 716,000 MH= 716,100 MH2 30,000 kHz 716 00115 MHz 19 46 dBm .46 db

599.000 MHz 702.000 MHz 100.000 kHz 699.23227 MHz 21.77 dBm -8.23 dé 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.51 dbm -12.51 dB

Lowest Band Edge /Full RB

Highest Band Edge /Full RB

Date: 7.SEP.2018 17.50.08

Date: 7.8EP.2018 17.53.32

] um L
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep RefLevel 22.40 dém  Offset 4.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek £ T | SPURIRHECHBIEKABS . I L
Line _$PURIOUS_} INE_ABS PABS | Line SPURIOUS_LINE_|ABS. PASS
10 dbm ’,.:“ e et | ||| LA =
od . \" derm \
[
| \
10 dem - 10 dem -
SPURIOUS_LINE ABS_ | |
20 dem J 20 dBm JL
-30 dBm -30 dem
[ ¥
] | S
-40 dem s -40 dBm =
S -
50 derm: — 50 dem I
i T R
“50 dem 60 dBm -
“\—"— e
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~27.77 dém 1477 dB S L 000 MHE | 716 PtD Wi 100,000 ki s o5 B -ZUWI
598.900 MHz 699,000 MHz 30.000 kHz £98,99945 MHz -24.73 dBm -11.73 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00055 MHe 2630 dom ~13.30 db
599.000 MHz 702000 MHz 100.000 kHz 701,11738 MHz 9.94 dBm -20.06 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -30.06 dBm -17.06 dB
Y
I 1 P
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LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep Ref Level 2240 dém  Offset 4.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
heek a | SPURIAHIGCHBEKABS -
Line _$PURIOUS_J INE_ABS PABS ||’“\ Line _§PURIOUS I“!W ABS PABS
10 dem: B 10 dBm { ,‘
od ! 0 dBm f |
-10 dBm \ -10 dBm }
SPURIOUS_LINE_ABS_ \ /
-20 dBm -20 dem 2
-30 dBm v 'Ll..‘ A 30 dem .'\\ !J |
oo / AT F s FLOV AN
“ £l lw’ Luf \ -
A / ' v AN
50 dem - s .
,/ - o b
-50 dBm = 60 dBm e
e . e I " e ]
70 dam -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||| Start 713.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£90.000 MAz | 698,900 MHz 100,000 KAz 698 38666 MHz -23.06 dém -10.06 d& 200 M 716 po Wi 100,000 Kiz TR T 20,72 dim —QWI
£58.500 MHz £93.000 MHz 30.000 kHz £98.99875 MHz -18.66 dem -5.66 dB 716,000 MH= 716,100 MHz 30,000 kHz 715 0093 e 1895 dBm o5 db
599.000 Mz /02,000 MHz 100.000 kHz £99.24426 MHz 20.72 dBm -9.28 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -24.56 dBm -11.56 dB
T
) i )

Date: 7 SEP 2018 17:47-51

Date: 7. SEP 2018 17:55:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 7.SEP.2018 17.51:16

Date: 7.8EP.2018 17.52.24

S um L
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep RefLevel 22.40 dém  Offset 4.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
e T | SPURIAHECHYGEIABS ‘ :
Line _$PURIOUS_} INE_ABS PABS | Line _$PURIOUS_LINE_|ABS, PASES
10 dem /ﬂ,\. ; ..,.-_,,,_,ﬁ\ W&EW P rw——rene - 1
od } L\ dem \
10 dem ‘ L10 dem -
SPURIOUS_LINE ABS_ ! \
20 dem l 20 dBm l
-30 dBm -30 dem
e / e e—
— e
-40 dem :s -40 dBm
Uy T [
-50 dBm = -50 dBm -
] i \-.,
€5 dem -60 dBm e
S—
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~28.30 dém -16.30 d& S L 000 MHE | 716 PtD Wi 100,000 ki T o17 B -ZUWI
598.900 MHz 699,000 MHz 30.000 kHz 698,99855 MH2 -27.43 dBm -14.43 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00058 MHe .86 dbm ~14.86 db
599.000 MHz 702.000 MHz 100.000 kHz 701,20430 MHz 9.02 dem -20.92 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -31.45 dBm -18.45 db
Y
I 1 P
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LTE Band 12/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 22.40 dbm  Offset 4.40 dB Mode Auto Sweep RefLevel 22,40 d2m  Offset 4.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
P 5 A | SPURIRHECHBEKABS_.
Line _§PURIOUS_| INE_ABS PABS | \ Line _§PURIOUS_|LINE_ABS,
10 dBm }l ‘ 10 dBm
od \ 0 dBm
-10 dem J 1 -10 dBm
SPURIOUS_LINE_ABS_ \
-20 dBm -} -a0 dem
-30 dem \‘ﬁ -30 dem ’\]| rd
-40 dom - ’fr L"'l,n,, / \l ‘,ﬂ \ f&vg% ! I il -
2 \ AR TR TR
50 dem flia - = 50 dBm—H———h / 2
/ S L b AT S~ Y
/J — [
-60 dBm -60 dBm
" 777______"&-‘-——-—*‘" —
70 dem 70 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -29.42 dém -16.42 d 711.000 MHZ 716.000 MAz 100.000 kHz 715.67283 MHz 21.55 dBm -8.45 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,99805 MH2 -24.87 dBm -11.87 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00008 MHe 2550 dbm 1250 db
599.000 MHz 704.000 MHz 100.000 kHz £99.35713 MHz 21.52 dBm -8.38 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -29.53 dBm -16.53 dB
Y
) i )

Date: 7 SEP 20168 18:05:44

Date: 7. SEP 2018 18:11:25

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 7.SEP.2018 18:06:52

i

Date: 7.8EP.2018 18:10:47

S um L
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep RefLevel 22.40 dém  Offset 4.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
hect | SPURIRHECHIEKABS_ :
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
10 dBm 10 dBm
{/u’ Wwvw-«fvwww«mw-!bmm.\ f’wmmwmwwm«lwyﬂ,‘w,ﬂ,\
od I } E’dBm 1
[
| |
-10 dBm - - 10 dem \
SPURIOUS_LINE ABS_ J | l
20 dem J H1ll -0 dem ‘\
-30 dBm -30 dem al
A ——
[ — Y A
] —
-40 dem -40 dBm .
-50 dBm
~—
-60 dem -60 dBm
\‘u.__...
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~20.57 dém -16.97 d& L 000 Wi | 716 PtD Wi 100,000 ki  E YT 756 com -ZZWI
598.900 MHz 699,000 MHz 30.000 kHz 698,99246 MHz -29.42 dBm -16.42 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00175 MHe 3086 dBm ~17.66 db
599.000 MHz 704.000 MHz 100.000 kHz 702, 80370 MHz 7.87 dém -22.13 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.26449 WMHz -25.36 dbm -16.36 db
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FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.40 dBm  Offset 4.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2240 dém  Offset 4.40 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
heek £ I3 | SPURIAHIECHBIEKABS _. » £
Line _$PURIOUS_| INE_ABS PASS IF | Line _$PURIOUS_LINE_ABS { \ PASS
10 dBm ’ '\ 10 dBm r ‘
od [ | 0 dem j !
-10 dem ! L -10 dBm l\
SPURIOUS_LINE_ABS_ | H f |
-20 dBm J’ -20 dem *
-30 dBm i -30 dBm i 7
s VRN
- m - m L
i \4 \.[" ~
- A (\ -'",/ A J‘ LJ.P\'A M, |
S0 dam — 0 A
[ T Ml [ Rl
-60 dBm [, ,
SIS E b 60 db L
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS ‘ [ I | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
650.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -27.24 dBm -14.24 d& 711.000 MHz ﬁsﬁﬁmz 100.000 kHz n—?ﬁ MHz 20.68 dBm -gﬁl
698,500 MHz 599,000 MHz 30.000 kHz 698.99745 MHz -23.91 dBm -10.51 dB 716,000 MH= 716,100 MH2 30,000 kHz 716 00205 MHz 25 98 dBm 1255 db
599.000 MHz 704.000 MHz 100.000 kHz 699.31219 MHz 21.10 dBm -8.90 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.94 dbm -16.94 dB
\
) i )

Date: 7 SEP 2018 18:04:36

Date: 7. SEP 2018 18:12:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 7.SEP.2018 18:08:00

Spectrum L
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep RefLevel 22.40 dém  Offset 4.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPURIRHECHBIEKABS . L
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
F o i e L e w*w-wvvw-v-v\
od ! derm
I/ 1 |
10 dem , 10 dBm |
SPURIOUS_LINE ABS_ j \ \
20 dem H. 20 dem §
-30 dBm -30 dem |
| ISy [ et
P ‘“‘"‘ % .
— -40 dBm
IS, A
\
-50 dBm =
-60 dam -60 dBm \M
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 Mz | 698,900 MMz 100,000 kiz 598,58666 MHz ~31,70 dém -16.70 d& L 000 Wi | 716 PtD Wi 100,000 ki T 65 cB -zaﬁl
598.900 MHz 699,000 MHz 30.000 kHz 698,99985 MHz -32.28 dBm -19.28 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00308 MHe 3133 dBm “16.33 db
599.000 MHz 704,000 MHz 100.000 kHz 70276873 MHz 5.67 dBm -23.33 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -25.66 dBm -16.66 dB
Y
I 1 P

Date: 7.8EP.2018 18:09:09
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LTE Band 12/ 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep Ref Level 2240 dém  Offset 4.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 avgPwr
hadk ; | SPURIGHECHEKABS E
Line _§PURIOUS_|INE_ABS PABS \ Line _§PURIOUS_LINE_ABS PASS |
10 dem 10 dém JJ ]
od ] 0 dem
| |
I 1
-10 d8m J -10 dBm
SPURIOUS_LINE_ABS_ j \ r 1‘
20 dam } ¢ 20 derm —

-30 dam | j -30 dém [ 1]
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dBm
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J \ S M ot ot i,
o -60 dBm s BN
S
-70 dBm
.0 MHz 3003 pts Stop 709.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissiuTs ‘ | | | Spurious Emissions
Range Lo Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -3E.36 dém -22.36 de 706.000 MHZ 716.000 MHz 100.000 kHz 71541558 MHz 21.53 dBm -8.47 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99545 MHz -36.18 dBm -23.18 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00015 MHz -37.29 dBm -24.20 dB
£99.000 MHz 709.000 MHz 100.000 kHz 692.58442 MHz 21.46 dBm -8.54 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -37.20 dBm -24.20 db
\
) i )
Date: 7. SEP.2018 18:22:29 Date: 7.SEP.2018 18:28:10

Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) =)

Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep RefLevel 22.40 dém  Offset 4.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
hect : | SPURIRHECHIEKABS_ :
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
F et et Nt b B A it i i) o dg e i o i e
od b
-10 dBm \ -10 dém
SPURIOUS_LINE ABS_ J \ \
20 dem 40 dBm
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\
-50 dém M,
i .\h\"'\a.
-60 dem 60 dem ~]
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||[Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 598,88666 MHZ ~31.41 dém -18.41 0B 08 D0n MHE | 716 PtD iz 100,000 ki S EETETITT 502 B -z4ﬁl
598.900 MHz 699,000 MHz 30.000 kHz 69897977 MHz -33.46 dBm -20.46 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 04310 MHe 3137 dom “18.57 db
599.000 MHz 709.000 MHz 100.000 kHz 70299101 MHz 4.79 dém -25.21 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.83352 MHz -27.09 dBm -14.09 db
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) i )
Date: 7.SEP.2018 18:23.37 Date: 7.SEP.2018 18:27.01
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